


ALASKA WASTEWATER TREATMENT TECHNOLOGY

Completion Report

OWRT PROJECT NO. A-OS8-ALAS
AGREEMENT NO. 14-34-0001-7003

Ronald A. Johnson
Assistant Professor

Environmental Quality Engineering

Institute of Water Resources
University of Alaska

Fairbanks, Alaska 99701

The work upon which this completion report is based was supported
by funds provided by the U. S. Department of the Interior, Office of
Water Research and Technology, as authorized under the Water Resources
Research Act of 1964, Public Law 88-379, as amended.

Report No. IWR-86
January, 1978

Erica Franich
Typewritten Text
Alaska wastewater treatment technology
Ronald A. Johnson



ACKNOWLEDGMENTS

The author would like to acknowledge with gratitude the information
[...]
facilities in Alaska utilizing aerated lagoons as the basic treatment
technique. Their capacities range from 7K gpd to 1 Mgpd. Typically,
the air is provided by blowing it through tubular diffusers. Even
though the actual flow is typically less than the design flow, most of
these systems fail to meet 30/30 standards. Reed (1976) concluded in a
U. S. Army Cold Regions Research and Engineering Laboratory (CRREL)
study that the main reason effluent standards are not met is that lagoons
are being designed for 85% 800 and SS removal and the influent concen­
trations of these quantities are greater than 200 mg/1. Sites at Campion,
Cold Bay, Kotzebue, Fort Yukon, and Murphy Dome all utilize activated
sludge processes. Sewage from the U. S. Army facilities at Ft. Wain­
wright and Ft. Richardson is treated at the Fairbanks treatment plant
and Anchorage respectively. At Ft. Greely, a lagoon is utilized. Some
of the remote military installations still use septic tanks.

54



TABLE 13: USAF AERATED LAGOONS IN ALASKA

Design Capacityl Actual Flow (gpd)l
Location (gpd) Summer Winter

Eielson AFB 1,000 ,000 800,000 800,000

Shemya AFB 332,000 250,000 200,000

Galena Airport 98,000 80,000 64,000

King Salmon Airport 64,000 60,000 50,000

Tatalina AFS 14,000 13,000 10,000

Tin City AFS 13,000 11 ,000 9,000

Cape Romanzof AFS 13,000 11 ,000 9,000

Cape Newenham AFS 11 ,000 11 ,000 9,000

Cape Lisburne AFS 11 ,000 11 ,000 9,000

Indian Mt. AFS 10,000 6,000 5,000

Sparrevohn 7,000 6,000 6,000

Elmendorf AFS 30 ,000 30,000 30,000

lData provided by AAC 1974.
SOURCE: Reed, 1976.

55



Activated-Sludge Processes
For the sake of the following discussion, an AS process will be

defined as an aerobic biological treatment process in which some sludge
is recycled with the remainder being wasted. Typical design parameters
for various modifications of the activated sludge process are listed in
Table 14. A schematic of a typical process appears in Figure 13. In
the aeration chamber, a sizable portion (maybe one half) of the incoming
soluble organic matter is converted to low-energy end products such as
NO~, S04' CO 2, and H20. The remainder is either converted into cellular
mass or passes through unaffected. Besides removing as much of the
organic matter as possible from the influent stream, it is important
that the bacteria form a satisfactory floc so they can be separated from
the effluent in the final clarifier. This means the microorganisms must
remain in the aeration tank on the average at least several days (Metcalf
and Eddy, 1972).

In Table 14, the mean cell residence time 6c is defined as the
average time a cell (microorganism) spends in the aeration tank. As
this time increases, the cell yield decreases (Schroeder, 1977). Hence,
cell yield can be approximately defined as the fraction of incoming
substrate converted into biological cells. The mixed-liquor, volatile
suspended solids concentration (MLVSS) provides a measure of the micro­
organism concentration in the mixed liquor. The food-to-microorganisrns
ratio (U) indicates how rapidly food is being supplied to the micro­
organisms. If it is very low, the phenomenon of endogenous respiration
will dominate, and there will be a net decrease in cellular mass. The
hydraulic residence time 6 = V/Q. Here, V is aeration tank volume and Q
is flow rate. With no recycling of sludge, 6 = 6c'

Although there are various modifications of activated sludge
processes, we will be concerned here primarily with either the complete
mix, oxidation ditch, or extended aeration processes. Although the
process schematic is the same for each (Figure 13), the loading para­
meters and residence times are different as shown in Table 14. In the
completely mixed reactor the organic load and oxygen demand are constant
throughout the tank as is the microorganism concentration x. Prefab­
ricated package plants used in small treatment plants often utilize an
extended-aeration process with its low organic loading and long deten­
tion time. Here, the microorganisms are typically in the endogenous

56



TABLE 14: DESIGN PARAMETERS FOR ACTIVATED-SLUDGE PROCESSES

U, lb BOD5/lb Volumetric loading,
Process modification 6c ' days MLVSS-day lb BOD5/1,000 cu ft MLSS, mg/liter V/Q, hr Q/Q

Conventional 5 -15 0.2 -0.4 20- 40 1,500- 3,000 4 - 8 0.25-0.5

Complete-mix 5 -15 0.2 -0.6 50- 120 3,000- 6,000 3 - 5 0.25-1.0

Step-aeration 5 -15 0.2 -0.4 40- 60 2,000- 3,500 3 - 5 0.25-0.75

Modified-aeration 0.2- 0.5 1.5 -5.0 75- 150 200- 500 1. 5~ 3 0.05~0.15

U1 Contact-stabilization 5 -15 0.2 -0.6 60- 75 (1,000- 3,000)l (0.5- 1. 0) 1 0.25-1. 0....,
(4,000-10 ,000)2 (3- 6)2

Extended aeration 20 -30 0.05-0.15 10- 25 3,000- 6,000 18 -36 0.75-1.50

Kraus process 5 ~15 0.3 ~0.8 40- 100 2,000~ 3,000 4 - 8 0.5 -1.0

High-rate aeration 5 -10 0.4 -1.5 100-1,000 4,000-10,000 0.5- 2 1.0 -5.0

Pure-oxygen systems 8 -20 0.25-1.0 100- 250 6,000- 8,000 1 - 3 0.25-0.5

IContact unit.
2Solids stabilization unit.
SOURCE: Metcalf and Eddy, 1972.



Fig.13 ACTIVATED SLUDGE PROCESS

Treated
waste water

Chlorination

I----=!Iloz, Solids
disposal

Complete-mixing
aeration

Aerated sludge
holding tanks

Raw sanitary
--~waste water

58



respiration phase. Even though some operators try to avoid separate
sludge wasting, it should be utilized if the periodic discharge of
objectionable solids in the effluent is not wanted. The basic reason
for this is that no matter how long the mean resident time, not all the
soluble organic matter is converted into innocuous end products. Some
cell mass remains and accummulates until the cellular solids are delib-erately wasted

Originally developed for small towns in the Netherlands, the oxi­
dation ditch is an extended-aeration process that has found wide appli­
cation in the United States. A schematic of one at College Utilities in
Fairbanks is shown in Figure 14. Here, the air is supplied by rotors
that agitate the air-liquid interface, and sludge is periodically recycled
from the clarifiers (housed inside) back into the oxidation ditch (exposed
to ambient). Velocities at which the mixed liquor circulates around the
ditch are typically 1 to 2 ft/sec.

As can be seen from looking at Table 11, there are a few municipal
activated sludge systems in Alaska for which data on effluent quality is
available. According to Crevensten (1977), USEPA monitors effluent
quality for the eighteen or so largest municipal plants. For none of
these municipal activated-sludge systems is there a complete set of
operating data including wastage rates, recycle ratios, and removal
efficiencies. Hence, one can not see how well they are modeled by the
basic kinetic equations for completely mixed flow with recycle (Metcalf
and Eddy, 1972). But, one could calculate overall substrate removal
rates from the available data. This will be done for available data
collected for Fairbanks, Kenai. and Soldotna using equations of the form

(1)

where S/So is the ratio of BODS or 5S in the effluent to that in the
influent. e is the hydraulic residence time. n is the number of aeration
chambers in series. and K1 is the substrate removal rate coefficient.
Although this equation is typically applied to lagoons without recycle.
we will apply it here to the available data. Hence, K1 will provide an
indication of how fast substrate is being removed for a given 6. But.
the differing Bc are not taken into account.

59



30 ft.
54,000 gallons

305.3 ft.
19.75 ft.
10,348 sq. ft.
333,000 gallons

4.33 ft.

I

t

GENERAL DIMENSIONS

Ditch:

Length
Width

Area
Volume

Water Depth

Clarifier:
Diameter
Volume

1. Sedimentation Tank
2. Chlorine Contact Tank
3. Wet Well
4. lift Pumps
5. Heated Office a Lab

W///; Housed but Unheated

$l:$$$ Housed a Heated

o
~

~
Co)
o

:is
Q)-Q)
lo.
Co)

c:
8t

Q)
lo.
Q)

.s:::.
Q.
III
o
E-c
2

~o
Q.
X
Q)

.s:::.
£
o

60

Q)-Q)
lo.
Co)

c:o
Co)

.S::
"CO'

~.=
::l"C
0:::
-C::l

..0
II)

5tj
0,2
0::..0

Fig.14: COLLEGE UTILITIES CORP. OXIDATION DITCH DETAILS.
(Murphy and Ranganathan, 1974)



Kenai and Soldotna--
The Kenai plant, designed by Wince Corthell and Associates, is very

similar to the Soldotna plant, the latter being about one half as large
(Carnegie, 1976). Although originally designed for effluent polishing
via a sand filter and sludge dewatering on drying beds, the filter is
now bypassed and the excess sludge from Kenai is now hauled to a dump.
With the volume of each aeration tank being about .22 Mgal (Figure 15)
and a typical influent flow rate being .45 Mgd (Table 15), the hydraulic
residence time B is on the order of one day. The surface overflow rate
(SOR) on the final clarifiers is about 400 gal/ft2/day. This is well
under a typical SOR of around lK gal/ft2/day for a secondary clarifier.
Similarly, B is high for a conventional AS process even thou9h it is low
for an extended-aeration process. Hence, from the viewpoint of loading
rates, one is not surprised that the plant effluent often meets secon­
dary standards. Since no data are available on sludge wastage, mean
cell residence times cannot be calculated. Sludge wasting is accom­
plished on a batch basis by carting away every three months or so. The
sludge is extracted from the final clarifiers using air lifts. Using
Equation (1) with S/So = 35/104, n = 2, and B = .5 days for once cell,
we can calculate a substrate removal rate coefficient Kl = 3.3 days-l

According to Crevensten (1977), effluent samples are taken at Kenai
in the morning. Thus, they do reflect the solids carry-over that some­
times occurs during the higher flow period in the afternoon. Moreover,
the gas-fired blowers have not proven reliable with shut-downs period­
ically occurring. US EPA has been urging Kenai to install electrically­
driven blowers.

Using the data appearing in Table 16, with S/So = 22/164, B = .5
days, and n = 2, we find Kl = 2.6 days-l for Soldotna. Here, the two
aeration basins operate in series as in Kenai. Bulking was reported to
have occurred in the Soldotna plant in February of 1976, but the problem
was corrected shortly thereafter (Mills, 1976). Even though quantitative
sludge wastage data were not available, Mills reported that most of the
sludge is recycled to the aeration basin. The resultant low sludge
wastage probably pushes the mean cell residence time Bc into the extended­
aeration range. The mixed liquor was brown in appearance on the day of
our visit. This is indicative of good performance. Since both Kenai

61



CHLORINE
CONTACT
CHAMBER

FINAL
CLARIFIER

Return Sludge---------...,., I
I I

AERATION TANK r-----'
: SAND :

FILTER
CiilZIiIlIlIIII~~~~~ _ -====- t==llIZ:iD .-===:1 _ ~ -c:==:=ID~

( BYPASSED)

GRIT CHAMBERFLOW

(aJ OVERALL SCHEMATIC (one half of plant shown t mirror
image of above for other half)

(b.) AERATION TANK (2 CELLS)

V=.22 MgaL

Surface area ~ 530 sq. ft.

./
,/

/"
,/

/"
,/

./
,/

./

7
23'

_._--""-/

t==23'
.•~...---'------ 30'-------

I
13'

1

I
11'

!

(c.) FINAL CLARIFIER

Fig. 15: KENAI SEWAGE TREATMENT PLANT

62



TABLE 15: KENAI PERFORMANCE DATA

Date Flow BOD5 (mg/l) SS (mg/l)
1976 (Mgd) infl eff2 inf eff

March 4 .65 139 21 260 10

March 17 3 .44 124 80 132 90

May 13 .45 236 44 75 13

May 14 .45 III 24 59 1

September 15 .45 207 14 154 7

September 16 .45 63 4.5* 80 2

Average 164 35

Li qui d
Temp (OC)

10

6

6

15

15

linfluent BOD5 values do not include septic tank contents which
are occasionally dumped.

2all effluent BOD5 values before chlorination except *.
3from EPA survey on March 17, 1976.

63



TABLE 16: SOLDOTNA PERFORMANCE DATAl

Date Flow BOD 5 (mg/1 ) SS (mg/l) Liqui d
1976 (Mgd) inf eff inf eff Temp (ec)

March 15 .31 108 15 76 14 7

May 20 .27 209 23 93 7 6

July 17 .15 185 49 114 1 11

September 16 .13 152 16 161 5 11

September 20 .15 168 7 261 4 11

Average .20 164 22 141 6 9

IRecreational vehicles allowed to dump wastewater here.

64



and Soldotna have only one compressor, the oxygen input to the aeration
chambers decreases each time the airlift is operated. The electrically­
driven blowers at Soldotna have proven much more reliable than the gas­
fired ones at Kenai (Crevensten, 1977).

Fairbanks--
The largest municipal AS plant in Alaska is located at Fairbanks.

As shown in Figure 16, after entering the treatment plant through a 48­
inch gravity sewer, the raw wastewater from Fairbanks flows through two
mechanical bar screens each equipped with a shredder. Then, it passes
through one of four mechanically cleaned, aerated-grit chambers. The
grit is now transferred to either a sludge storage bin or trucks for
disposal. At the present time, the wastewater is being next sent to
the north aeration train only where four cells connected in series
allow the wastewater to be aerated. The treated liquor then flows into
one of the five secondary clarifiers currently being used (there are a
total of eight). After passing through one of four chlorine contact
chambers, the effluent flows by gravity into the Tanana River.

Some of the sludge from the secondary clarifiers is pumped into the
digestor, but the majority is recycled into the aeration train. The
digested sludge then is pumped into the sludge thickener and then to one
of four dewatering units (all of which are used) ahead of which a
polymer is added to aid in dewatering. Typically these units allow a
solids content of 12% to be attained and are simply rotating screens
that allow water to trickle through the mesh while retaining the sludge
cake. This sludge and scum from the secondary clarifiers is then con­
veyed to trucks. The primary sludge from the grit chambers goes directly
to the trucks. The thickener overflow goes back to the head end of the
plant.

The Fairbanks Sewage Treatment Plant, which employs a complete-mix
AS process, uses pure oxygen instead of air. The aeration tanks are
covered with a pure-oxygen atmosphere maintained in the volume between
the mixed liquor and cover. The CO2 that is continually being produced
by the microorganisms is displaced by fresh oxygen which is continually
introduced into the aeration trains. Advantages claimed for this system
are a reduced reactor volume (because a higher microorganism concentration-­
~5K mg/l--can be maintained in the reactor) and increased sludge

65



-"~ Ef'L ;.I£Ht "'u:~ $t...t~
~ li [J 'LlJ[~~ PvMps

"I!".t ~"'I,.U[Nf,OJ ~r::~~~.. .
'W~'£.

..---'-'-:'--~fL... ,.Iol(T['"
f~liiI[ffll-lll,G

c-~~

I

OCCllMf LIQUCIil

'two :5ot:ulll !)(CJl.Nf '.&'-"5

a- CL.Ar.llnEA'i

"'j

. 'nffi ... :SH SLlr{lG.( PYllli>!o

, ..l..<...,. j

~ .
=!

hi'''' 1I[''''...... r.:.. ~ 8i1'<
,:;:qu .. r,';''''J'~t<;.O(lt'5

/1 ~ r.=~=
{~, r;-.-;;~~ ~~~~r~~ :~ 1 .'_.' ,','_ I_~::~H I\$' - . I . .. - ''''lli;,;G ,0""'••".""" to...,

.N'llIUT U";[H ~ _ IiFPJT '. ,_, I ::;~l:~~:~ ; '--~ "·0 r-t---.~.._~-~., ..~._.-.:~

/ ...) C"AM!CIi":!o • tll .: ~I:_,!- "-10"'1' l'5tlP ~ t5t1J1 .-

;::·:;~T:~':(· ..._~:::. :",~,~",.,•... :.:.J . . ~~~~~~;:T~'. '.' .~'
~ _ l P1,j~!'_L, __... _~ f~~i -_'0'-" .z.,,""'" I'5HP t~HP ......

I- 0 I

~~c-I' :'~~c__
P(~.~n"'~1

r
ir,.,

~lI~iJ1

OXYGEr:L"~~1!Y..E!£L.§hUDGESECONDARY TREATMENT SYSTEM

m
m two .1[~"'''''IL':.i,L ....111__ "~"I!lM" :i. ""'''I!OOlU

TO n."' .......
JU~(R

_,Il~t)/I>(r.u;" !tUIUI
"1.011 WEy[!;fIJlrfG

r;f"rt.uEt"'T "u"'" SUllOIi
',nf:LUf:,<r ~U"''''5

"'-II'1f
[""Ll.JE:~""
c-urrAu

- 'ou;tll '-::1
CMLOAINII;- i 1::-­
COIl:U.cf _~

Ci1"-MI[fils

~ ~~~JI.L~E i
-IL. _I

'f",'" :r::t:~ lC't""Il TA.... '

Pa.. ,~.i,LI.- ~lU"I

'L:OW MU[IIII,li1i

,I;;'
..... UtHJ,IlNT UIII[ll' 4"-

~~,

'00' "'oft·~n c-~-_·--.~ -! )l
uiUr .~ _~--_Lr ''';~-~LUt ..l'', .! ~ _ • , CL.A;fIIII'll"" .... ;

.-., , W'T WELL ,~r I<........ ~J-,......",,1' 'ii i I
"leM C\.[A.lllt.c IU.TIDH r-tt.-j--r .~._.. ,:~:_"-WS ~ 13

;~ u~ I.... 1_

.i" I I:

• ~ .r. .'~ .. """<00;."" .m." nfO ."-1ft !!I,,-~ PVt.tj:>:f; 'C~LJ]lt~ ...
DI""U:lO~,~ - ~~~~T["~M~.D :j ~t ,,_,_...rc~

-SLUDU • Jl.UDi
l
IfISt.U~llI:r: " ... , ~ l(11",,011,"0'151

:1'::4Q( .' CDiIIlVII"Olli l ~~~T",TUI"O '" • I '"'-~' r:.~~~.-~

. "::==d~· ..l-f······~ j L.. .'. . I .."" \IOu"" I
[...]
-GO 1-__--1- """'--__----1. --"- .1--__--1. -'

o

o
I.L
o

-l.IJ
a:: -20
::>
.~

a::
l.IJ
0..
~

~ -40

a::
<t

Detention Time (Days)

100...-------.....---.....------r-----.----..,..-------r---...,

80

PERFORMANCE CURVE AT 2° C,
BASIN ·TEMPERATURE

14
40 ........----I----"""'-------L----I-----"------I.----'o

Detention Time (Days)

Fig. 26= OPERATION EXPECTATIONS OF AERATED LAGOON IN COLD­
CLIMATE CONDITIONS. (Edde, 1972 )

91



seems consistently able to satisfy 30/30 standards. This is with a 110­
day detention time and a SOR of less than 2 gal/ft2day for the polishing
pond. This is tremendously conservative compared with characteristic
SORs of 300 to 1K gal/ft2/day for conventional sedimentation.

Reed (1976) suggests that a deep, compact system with minimum
surface area is desired in the Arctic. This will minimize heat losses
and a large length-to-width ratio will minimize short circuiting.
Multiple cells will enhance performance by creating conditions more akin
to plug flow (Metcalf and Eddy, 1972). Based on a review of the lit­
erature, Reid (1975) recommends a hydraulic loading of 20 gal/ft2/day
on the polishing pond. Sludge removal may be required every three to
five years. At sludge accumulation rates of 2 inches/year (Christianson,
1977), this will mean a maximum sludge depth of 10 inches. One type of
polishing system finding increasing acceptance around the country is the
utilization of the natural filtration action of the ground (USEPA,
1973b; Reed, 1976). In Alaska, this is done at thousands of leach
fields and in pilot studies conducted by CRREL at Eielson AFB (Sletten
and viga, 1976). The three principal methods of application are over­
land flow, irrigation, and infiltration-percolation. Application rates
are typically measured in inches per week for the first two and feet per
week for the last. Available data suggest the soil is very effective in
removing pathogens, organics, and trace metals (Reed, 1976; USEPA,
1973). Nitrogen can be removed by plant uptake and denitrification.
Depending on the ability of these two mechanisms to handle the nitro­
genous loading, it is possible that nitrates may enter the groundwater.
US EPA standards set the limit of nitrate concentration in drinking water
at 10 mg/l NOJ-N. Excessive levels of nitrogen in receiving bodies can
lead to eutrophication.

Relatively large land areas are required for the slow-rate systems
of overland flow and irrigation. For a 4 in/wk application rate, at
least fifteen acres would be required for a lOOK gpd flow. If irrigation
can be practiced for only five months per year, a storage volume of 21
Mgal must be provided for the winter flow. Many soils in Alaska are
silty and not suitable for land treatment because of very low perme­
abilities, although there are regions where suitably granular deposits do

92



exist. But, in general, slow~rate systems are probably only suitable
south of the Alaska Range particularly where there is potential for
agriculture.

Reed (1976) recommends that this natural filtering action be util­
ized to provide effluent polishing for the Air Force lagoons at Eielson,
Galena, King Salmon, and Shemya. At Eielson, an existing borrow pit is
available to serve as an infiltration cell.

According to Grainge (1977), sewage oxidation ponds have provided
the most reliable method of sewage treatment in northern Canada, and
that biological package plants have presented difficult operational
problems. Of the seven such plants examined in the Northwest Terri­
tories, none operated properly.

Physical-Chemical Treatment
Physical and/or chemical treatment is practiced at the Pt. Woronzof

Treatment Plant in Anchorage, at several VSW facilities, and at the
Alaska Village Demonstration Projects at Wainwright and Emmonak. The
Anchorage facility has been the subject of some controversy as there are
no current plans to upgrade the plant from primary to secondary treatment
as required by P.L. 92~500. Studies have been performed (Murphy and
Carlson, 1972) to show that upgrading the facility would not improve the
water quality in Cook Inlet, because of its tremendous dispersive
powers. Hence, the Municipality of Anchorage argues that it would be a
waste of the taxpayers' money to spend millions of dollars on removing
additional organic matter from the wastewater if the effect of such an
action on water quality in Cook Inlet couldn't be measured except imme­
diately adjacent to the outfall. All this may be true, but the United
States Environmental Protection Agency has to worry about the political
consequences of allowing noncompliance with the law. Recent legislation
may exempt Anchorage from secondary treatment.

After preliminary screening, the sewage at Point Woronzof flows to
one of three clarifiers where gravity separation of solids occurs
(Figure 27). The effluent is discharged into Cook Inlet after chlori~

nation while the surface skim and settled solids are pumped to a single
gravity thickener. From there, raw sludge, with a solids content of 3%
to 5%, is pumped to a vacuum filter with which a cake of 25% solids is

93



~,

~.

~r['r-~lll
' :1 I,
I I I

I

---_.-------

"'~l' ~~ i : I !

I :,~f Ii!,; ~ I: I ~
" "I' , Z
! ,

!-mti
! :

! ,'I l-:
: j 1 ~

-JIll Ij:,'Tn !
I!J III'~'·

CoL'It".,', [ "',,-0"" L, ",,' ,' I'J'\' 7,1:it--~-y 1 I III:

,~~? J lC~
----

:' F.-\ .. Tt"'/!::C!~

~.•\, .:

"-':~':':;~- ---- -t
~ ". 0- :::"" _

~

~,~c~o

()..-----~-' .. ~'I'.'" _~~- - .. -- -T-~---'..!:"I:,":~1<.--I ---..-- -- -'-.~,-",,-----
I - - ...

II --" _;~_~u~

-: '" ~~7".=:-r·-J~::::i
o I-~: ~l~'

" ".,l'
~ _~!!:- ..., ~l __

4"1:, • ./

;.~ ...~C:l

-'---- - :.~._~-

!., \>!l -"'Ir <l l"~~"
O:"' .....-''JIIIl:.;:.,

't4-4'····..
Il4.:0

"-,-,

.'

r ....... -~-~::'-'~~-.:..·- .... - -- ..... ...,
,
I,,
I
I

~ \,f U'JQ

I '

--.L E.«!ill-';l
"'~L .....Q.T ~--d$

1
----

'\,
\

I '\
L c, '~"o
I ,i

: , ~Il..--!Ir ~a

:"'H.~ ~~"-t':"1

, f
L '. '"I I:

\,()

~

Fig. 27: GREATER ANCHORAGE BOROUGH SEWAGE PROJECT. (Borough Engineers, 1970)



created. This cake is fed to a multiple-hearth incinerator capable of
reducing 4K 1mb/hr of wet sludge to an inert material, an energy-intensive
operation. The end product, representing only 10% to 20% of the original
sludge volume, is trucked to dumpting sites on land.

Except during runoff, the flows average around 22 Mgpd (Hudson,
1976) with BODS removals of around 2S% for July, 1976. At this flow
rate, the clarifier SOR is well under 1K gal/ft2/day. At this loading,
much of BODS due to suspended solids should be removed. The SS removal
efficiency for the same month was higher (around SO%). This is in the
range of what is to be expected for primary treatment.

The VSW facilities at Nulato, Selawik, and Alakanuk utilize 14K gpd
Met-Pro physical-chemical package plants for sewage treatment. The unit
processes are alum coagulation, carbon adsorption, rapid sand filtration,
and chlorination. The treated effluent is discharged to the land.
After dewatering in a centrifuge, the sludge is incinerated. The
plants of Selawik and Alakanuk appear to be operating well although
effluent quality data are not available. Intermittent sludge buildup
has been a probl em at all three faci 1iti es (Sargent, 1977).

Two largely physical-chemical wastewater treatment facilities
serving native villages today are located at Wainwright and Emmonak.
Each facility was built as part of the Alaska Village Demonstration
Project at a cost of over $ll11illion, including development costs. With
each village having about 100 families, this represents an investment of
over $10,000 per family. This is still considerably cheaper than a
capital cost of $4S,000 per home projected for an individual haul system
of Nuiqsut (Johnson &Dreyer, 1977). Although water is hand carried
from the facility or delivered by vehicles to the individual homes and
disposal of wastes from homes is accomplished using honey buckets, the
facilities serve as community centers for laundering and bathing with a
few toilets provided. They also provide water for and treat wastewater
from the schools.

The graywater and blackwater treatment systems at Emmonak are shown
in Figure 28. The package unit supplied by Keystone Engineering, Inc.,
utilizes powdered, activated carbon adsorption followed by clarification,
multi-media filtration, and chlorination. Blackwater centrate is treated
along with the graywater. As of the fall of 1976, the powdered carbon

9S



HEAT
EllCHArlGER

UTILIDUCTS

lbJlhJlhJ
CDMM UNITY 81 A SCHOOL HIGH aCHODL

CENTER
BLACKWATER SUr.lPS

CENTRATE

GRAYWATER AND BLACKWATER SYSTEM AT EMMONAK. (Puchtler, Reid, and
Christianson, 1976)

PUMP

AIR SCOUR

PLANT BACKWASH

TREATMENT PL ANT

HYPOCHLORITE1
SLUDGE 8 FILTER
PAPER TO
INCINERATOR

WATER TREATMENT

BACKWASH WATER

flLTRIITE

GRAYWATER PL ANT BYPASS

E UC BACKWASH
SUMP

.,

EUC GRAYWATER
SUMP

BI A SCHOOL HIGH SCHOOL

LAUNDRV, SHOWER, SINK WASTES

GRAYWATER SUMPS

E U C BLACKWATER
SUMP

COMMUNITY
CENTER

Fig.28:



had not been used because of operational problems (Puchtler et al.,
1976). Performance data (Table 19) obtained during a monitoring period
show fair COO and SS removal. With flow rates averaging about 3,500
gpd, only 50% of the design capacity was used in an average sense.

One reason attributed for the inability of this plant to perform
better was the presence of blackwater centrate and high solids levels in
the graywater feed (Puchtler et al., 1976). Since these did not occur
continuously, they helped to contribute to large variations both in the
character and in the flow rates of the raw wastewater. It is believed
that more careful flow control coupled with the addition of powdered
activated carbon will help improve plant performance (Puchtler et al.,
1976). Also, US EPA plans to add aeration to the holding tanks (Christianson,
1977). Power requirements are estimated to be 4.3 kwhrs/K gal. Other
operational problems included clogging of cells in the coagulator,
thermal currents in the clarifier, buildup of gum balls in the filter
media, and lack of operator attention. Attempts are being made to
correct these difficulties.

Blackwater from the community center, the BIA school, and toilets
within the facility is very strong compared with typical domestic
wastewater, with a COD around 8K mg/l. But, this is still more dilute
than planned originally (Mitchell, 1977). Currently the blackwater is
allowed to settle on a batch basis with the sludge dewatered after
decanting. The power consumed in incinerating the concentrate is about
43 kwhr/K gal blackwater. Heat is recovered from the incinerator flue
gas to help heat hot water. In this manner, about 25% of the net heat
input to the incinerator is recovered. Currently, the incinerator is
not being used because the dilute nature (2% solids) of the sludge
results in escessive fuel requirements. Consideration is being given
to disinfecting the sludge with lime (Mitchell, 1977). Information
available in 1972 (Puchtler, 1973) projected an annual cost of $676 per
household to operate the Emmonak facility. This does not include
amortization of the capital costs which was taken care of by the federal
government. Later information (Puchtler et al., 1976) revealed the
actual operating expences over a 30-month period ending in October, 1975,
were $189,000. With around 120 households, this is equivalent to an

97



TABLE 19: GRAYWATER AND TREATED GRAYWATER CHARACTERISiICS AT EMMONAK1

Total
Condue,.. Total Volatile

Number of Temp. tivity Turbidity Solids Solids SS COO TP01P NHl Alkalinity
Samples2 °C pH' UMHO JTU mg/l mg/l mg/l m9/l mg/ mg I mg/l

Laundry 13 31 6.6-8.7 1360 96 1770 550 240 960 30.5 6.2 248
(6) (690) (32) (830) (280) (163) (520) (25.1) (7.0) (108)

Shower 9 25 5.6-7.3 670 85 810 280 160 500 2.5 6.8 156
(4) (300) (27) (367) (170) (74) (369) (3.3) (8.6) (46)

Graywater 26 27 5.3-8.9 1440 109 2640 990 1680 1510 11.7 14.3 260
Composite (3) (1380) (53) (2785) (1190) (2930) (2480) (11.9) (36.8) (355)

Treated Gray- 24 23 3.0-7.2 1330 47 1630 520 330 300 4.4 7.6 125
water Composite (4) (500) (33) (1045) (480) (750) (250) (6.7) (5.7) (90)

Per cent Removal 8 57 38 47 80 80 62 47 52
<.0
0:> Graywater 19 28 5.3-8.4 1035 104 1285 440 400 690 10.2 6.5 148

Adjusted (3) (380) (49) (450) (210) (210) (345) (8.0) (4.3) (82)

Treated Gray- 18 24 3.0-7.4 1280 51 1330 395 48 205 2.1 6.8 115
water Adjusted (3 ) (450) (35) (610) (260) (35) (100) (1. 2) (4.0) (52)

Per cent Removal +24 51 +4 10 88 70 79 22

IMean with standard deviation in parenthesis.
2In a limited number of eases, actual numbers of analysis fora given parameter may be 1 or 2 less than the number of

samples shown.
3Range of values.
SOURCE: Puchtler et a1., 1976.



annual expense of around $700 per household, close to Puchtler's 1972
estimate. During the first half of 1977, revenues derived from sales to
the village were meeting over 80% of the operating expenses (Mitchell,
1977) .

At the Wainwright facility, blackwater wastes from the six recir­
culating chemical toilets in the AVDP facility were originally incin­
erated. However, the. incinerator was destroyed by fire in November,
1973. In the reconstructed facility, the blackwater wastes are treated
biologically via extended aeration and lime disinfection. The modified
graywater treatment system used today (Figure 29) consists of coagulation,
sedimentation, sand filtration, carbon adsorption, and chlorination.
Because of sludge carryover through the upf10w clarifier, this component
is completely bypassed for the modified system. Performance data in
Table 20 indicates excellent COD and SS removal. But the plant also had
periods of poor performance because of biological growth and decompo­
sition in accumulated sludges. Neither the old nor the new plant has
been operating long enough to prove long-term reliability. The current
water charges paid by the villagers are 4¢ to 6¢ per gal. The actual
costs are greater. Other reported charges are 25¢ per two-minute shower,
50¢ for a load of wash, and 10¢ for the dryer. To help reduce operating
costs, heat is being recovered from the power plant at Wainwright.

According to Mitchell (1977), both Wainwright and Emmonak were
experiencing operating problems at the time of his visit in July, 1977,
and the Wainwright facility was shut down during his visit because of a
power failure. As of August, 1977, the power plants were again opera­
tional. But the villagers still received chlorinated potable water
during this time period. Although potable water was being produced at
Emmonak, the graywater was not being treated. However, both facilities
are believed to have operated for much of 1977. Mitchell believes that
the shutdowns (either full or partial) at these facilities were partly
caused by the lack of funds for assistance by USEPA personnel during
1977. To rectify this situation, it is hoped that a new USEPA grant
will provide around $200,000 to each village for preventive maintenance
and technical and management consulting for a one-year period. This
outside help, according to Mitchell (1977), is essential if the facilities
are to operate successfully.

99



ClEARWEll SEDIMENTATION

HOMES

SHOWERS

LAUNDRY

BIA

OTHER PROCESSES

WASTEWATER

CENTRATE

SOLIDS

EXTENDED FLOW PATH TO
PROVIDE lONGER MIXINGTIME .... .,...

I
~ ..... 1'0..1.;" .......

---1ALTERNATE
--- POINTS FOR
___ CHEMiCAL

ADDITION

GRAYWATER
STORAGE

CHEMICAL ADDITION ~...
8 RAPID MIXING .

--."....----------, .. ROCCAl

SLUDGE

CENTRIFUGE

SAND
FILTRATION

EXCESS TO BEACH

FIRE PROTECTION

TOILETS

WASHING MACHINES

REUSE
WATER

CARBON
ADSORPTION

CH~I

Fig.29: MODIFIED WASTEWATER TREATMENT PLANT- WAINWRIGHT AVDP
(Puchtler, Reid, and Christianson, 1976)

TREATED WATER
STORAGE

......
o
o



TABLE 20: RESULTS OF PHYSICAL-CHEMICAL TREATMENT OF
GRAYWATER AT THE ORIGINAL WAINWRIGHT UTILITIES CENTER

Raw P-C Carbon
Gray- Plant Column Reduction
Water Effluent Effluent Percentage

Color, PCU 35 25 5 86

Turbidity, JTU 200 16 10 95

COD, mg/1 840 284 25 97

Total Solids, mg(l 1910 1670 1240 35

Suspended Solids, mg(l 503 25 10 98

Total Volatile Solids, mg(l 624 304 162 74

Volatile Susp. Solids, mg(l 281 16 4 99

Source: Puchtler et al., 1976.

101



Special attention should be paid to the problems of disinfection at
low temperatures. Not only does the efficiency of chemical disinfec­
tants decrease with decreasing temperature but also the survival time of
organisms increases (Chambers and Berg, 1970). Gordon and Davenport
(1973) found the disinfecting ability of chlorine varied significantly
from one wastewater source to another at temperatures less than 1°C.
Hence an arbitrary chlorine residual after some specified contact time
cannot be considered a reliable indication of satisfactory disinfection.
Required instead is the establishment of a specific chlorine contact
time for each effluent. But, they found low temperatures did not prevent
disinfection to less than 200 fecal coliforms/100 ml from all sources
tested. Gordon and Davenport cautioned against achieving chlorine
residuals any higher than necessary because of possible toxic effects in
receiving waters. Such effects had not been quantified in arctic and
subarctic waters.

Freezing causes ice crystals to be formed in bacteria with the
disruption of cellular membranes. The result is their gradual-to-rapid
die-off depending on the species, temperature, and other environmental
factors. Alternate freezing and thawing is a more effective means of
disinfection than is freezing alone. In contrast, freezing does not
destroy viruses because they are not cellular and, in fact, it preserves
them (Chambers and Berg, 1970). Viruses may be stored at -70°C for a
decade or more. Morrison et al. (1973) found that sewage can be dis­
infected to a safe level by the addition of lime to a pH of 12 even at
cold temperatures. This can be done within 30 minutes at a temperature
of 1°C.

Sludge disposal can represent up to 50% of the total operational
and maintenance costs (Burd, 1968). The methods used most often at
present include drying on sand beds, centrifugation, dewatering on
screens, or vacuum filtration followed by disposal on land or inciner­
ation. The incinerating portion, especially, can be very expensive for
small Alaskan communities. Operational difficulties forced Barrow to
abandon its incinerator while the first Wainwright facility was des­
troyed by fire associated with the incinerator. One possible economic
solution to the sludge disposal problem in Alaska is to utilize the

102



climate to dewater sludge by freezing and then thawing. Remarkable
improvements in dewatering rates following freezing have been found for
sewage sludges. The mechanisms appear to be coagulation upon freezing
followed by dehydration upon thawing. Tilsworth (1972) estimated total
sludge dewatering costs using freezing at $50/ton of processed sludge
compared with $70 for vacuum filtration or $100 for sand drying beds.
This is assuming a sludge depth of 12 inches in Fairbanks. The reduced
volume (higher solids content) of dewatered sludge could then be dis­
charged to a sanitary 1and fill. For both bio1ogi ca1 and chemi ca1
sludges, slow freezing rates are best (Khan et al., 1976). According to
a recent Canadian study (Environment Canada, 1977), land disposal using
vehicles can be very difficult during the spring and fall when the
ground is partially frozen. The method of spreading must be decided on
a case-by-case basis.

Another technique that may prove useful for sludge disposal is to
utilize waste heat for drying. Ryan (1973) noted that a 60-kw diesel
generator operating at full capacity has recoverable waste heat of 270K
Btu/hr in cooling water and exhaust gases. At 1K Btu/lbm water, this
could ideally remove 270 lbm/hr of moisture from sludge. To maximize
the heat recovered, it is necessary to recover the latent heat of conden­
sation of the water vapor. One disadvantage of heat treatment compared
with freezing is that a large fraction of the sludge is solubilized